ITEM NO.	MH PART NO.	DESCRIPTION	QTY. REQ.	ITEM NO.	MH PART NO.	DESCRIPTION	QTY. REQ.
1	MVG20-1017	Hex Head Bolt, M16x100	7				
2	MVG20-1012	Core Hole Plug	8				
3	MVG20-1013	Screw Plug, M22x1.5	1				
4	MVG75-1028	Hex Head Screw Plug, M22x1.5	3				
5	MVG75-1012	Screw Plug, M22x1.5	1				
6	MVG16-1015	Intermediate Plate	1				
7	MVG12-1010	Sealing Ring	6				
8	MVG20-1018	Breather	1				
9	MVG20-1125	Splash Guard Lower	1				
10	MVG20-1126	Splash Guard Upper	1				
11	MVG20-1021	Spring Pin	1				
12	MVG16-1006	Lifting Eye Bolt	1				
13	MVG16-1031	Speedometer Housing	1				
14	MVG20-1026	Cover	1				
15	MVG20-1027	Hex Head Bolt, M12x75	6				
16	MVG20-1031	Bearing Cover	1				
17	MVG20-1032	Hex Head Screw, M12x45	7				
18	MVG16-1103	Bearing Housing	1				
19	MVG75-1009	Core Hole Plug	2				
20	MVG12-1015	Cover	1				
21	11500888	Hex Head Screw, M12x16	4				
22	MVG12-1137	Ball	1				
23	MVG75-1128	Sealing Ring	1				
24	MVG75-1030	Female Screw	1				
25	MVG16-1018	Cover	1				
26	MVG20-1127	Hex Head Screw, M12x110	6				
27	MVG12-1201	Cap Screw	1				



13001 Magisterial Drive • Louisville, KY 40223 (502) 253-0277 • (800) 227-0727 • Fax (502) 253-0317 E-mail: info@marmon-herrington.com

HOUSING REAR MVG 2000LD

